
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division 
Bhakkar 
(Establishment of Thal University at Bhakkar) 
 
Reference # CED/TFL 37256 (Dr. Usman Akaml)    Dated: 27-10-2021 
Reference of the request letter # 1049     Dated: 11-09-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.400 3/8 0.387 0.11 0.118 3000 4500 60200 56250 90200 84400 1.50 18.8 

 

2 0.390 3/8 0.382 0.11 0.115 3300 5050 66200 63510 101200 97200 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

  
To, 
M/S Riaz Construction Company 
Lahote 
(TCF Primary School Mandi Bahauddin, Lhanay Wala) 
 
Reference # CED/TFL 37257 (Dr. Usman Akaml)    Dated: 27-10-2021 
Reference of the request letter # Nil      Dated: 27-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.369 3/8 0.372 0.11 0.109 3400 4700 68200 69060 94200 95500 1.20 15.0 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Volka Food International Limited 
Multan 
 
Reference # CED/TFL 37258 (Dr. Usman Akaml)    Dated: 27-10-2021 
Reference of the request letter # VFI/Civil/10    Dated: 21-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3/8 0.369 0.11 0.107 3800 5600 76200 78200 112300 115300 0.90 11.3 

 

2 0.366 3/8 0.370 0.11 0.108 3700 5300 74200 75780 106200 108600 0.90 11.3   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory  

  

 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Manager Civil 
Sitara Chemical Industries Ltd 
Ware House and Packing Material Store at Sitara Chemical Industries Ltd. 
32 km Sheikhupura Road Faisalabad 
 
Reference # CED/TFL 37259 (Dr. Usman Akaml)    Dated: 27-10-2021 
Reference of the request letter # Nil      Dated: 26-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.404 10 9.87 0.12 0.119 3400 5000 62464 63150 91858 92900 1.10 13.8 

2 0.426 10 10.15 0.12 0.125 3700 5200 67975 65060 95533 91500 1.40 17.5 

- - - - - - - - - - - - - - 

K
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Director - I 
Building Research Station 
Lahore 
(Koh-e-Noor Steel G-60) 
 
Reference # CED/TFL 37260 (Dr. Usman Akaml)    Dated: 27-10-2021 
Reference of the request letter # 154-R/3238     Dated: 26-10-2021 
 
Tension Test Report (Page -1/2) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.391 3 0.382 0.11 0.115 3300 5100 66200 63360 102200 98000 1.40 17.5 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Director - I 
Building Research Station 
Lahore 
(Koh-e-Noor Steel G-40) 
 
Reference # CED/TFL 37260 (Dr. Usman Akaml)    Dated: 27-10-2021 
Reference of the request letter # 154-R/3239     Dated: 26-10-2021 
 
Tension Test Report (Page -2/2) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.394 3 0.384 0.11 0.116 2600 3900 52100 49530 78200 74300 1.50 18.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
P.E (Civil), SWP (WASO) 
Pakistan Atomic Energy Commission 
D.G. Khan 
 
Reference # CED/TFL 37261 (Dr. Usman Akamal)    Dated: 28-10-2021 
Reference of the request letter # SWP/W(1814)/2018/2055   Dated: 27-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.376 3 0.375 0.11 0.111 3300 4700 66200 65730 94200 93700 1.10 13.8   

2 0.376 3 0.375 0.11 0.110 3200 4700 64200 63890 94200 93900 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
Orbit Developers Private Limited 
The Spring Apartment Homes 
 
Reference # CED/TFL 37265 (Dr. Rizwan Azam)    Dated: 28-10-2021 
Reference of the request letter # Nil      Dated: 28-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.385 3 0.380 0.11 0.113 3200 4800 64200 62350 96200 93600 1.40 17.5   

2 0.383 3 0.378 0.11 0.112 3300 4800 66200 64670 96200 94100 1.20 15.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Deputy General Manager Projects 
Habib Rafiq Engineering (Pvt) Limited 
Construction of Sky Gardens Tower, Lahore 
 
Reference # CED/TFL 37267 (Dr. Safeer Abbass)    Dated: 28-10-2021 
Reference of the request letter # HRLE/SKG/2021/031   Dated: 28-10-2021 
 
Tension Test Report (Page -1/2) 
Date of Test  28-10-2021 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
 

Nominal 
Diameter 

Nominal 
Weight 

Measured 
weight 

Yield strength 
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1 
12.70 
 (1/2”) 

775.0 785 17000 166.77 19600 192.28 199 >3.50 xx 

- - - - - - - - - -  - 

- - - - - - - - - -  - 

- - - - - - - - - - - 

- - - - - - - - - - - 

- - - - - - - - - - - 

Only one sample for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Deputy General Manager Projects 
Habib Rafiq Engineering (Pvt) Limited 
Construction of Sky Gardens Tower, Lahore 
 
Reference # CED/TFL 37267 (Dr. Safeer Abbass)    Dated: 28-10-2021 
Reference of the request letter # HRLE/SKG/2021/031   Dated: 28-10-2021 
 
Graph (Page – 2/2) 

 

 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
The Trust School 
Amir Town Harbanspura, Lahore  
 
Reference # CED/TFL 37268 (Dr. Rizwan Azam)    Dated: 28-10-2021 
Reference of the request letter # SBL/2021/UET-TEDSS/1223  Dated: 28-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.322 3 0.347 0.11 0.095 2800 3600 56200 65150 72200 83800 1.50 18.8 

- - - - - - - - - - - - - - M
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
  
 



STRUCTURAL ENGINEERING DIVISION 
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Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Director (South-3), WASO 
Pakistan Atomic Energy Commission 
D.G. Khan 
 
Reference # CED/TFL 37269 (Dr. M Rizwan Riaz)    Dated: 28-10-2021 
Reference of the request letter # WASO-CMD-201-75/C   Dated: 18-10-2021 
 
Tension Test Report (Page -1/1) 
Date of Test  28-10-2021 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.365 3 0.370 0.11 0.107 3790 4660 76000 77900 93400 95800 1.00 12.5   

2 0.372 3 0.373 0.11 0.109 4150 5220 83200 83590 104600 105200 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
  


